AN —5—Fv k

=

B {52 B

BT T IE T EFRBITRFEL T IZS 0N,
IR E &SI HA TH DIEEET>THEEL,
AEEIA HEERT - CHEARMICBT BHEHCREEL,

BHAICE 2 =RIL, KTIZREL TS ZELY,

ARMET, TRICSTIERDAHRMFFAIRETT
AN—FELEAUBOERKXENELDGEICE, FONMIBEVWLITORFEEICTERS LI,

W M A& BHENA ALY —5—Fvy b
A & BEHEEZATSR
a3 — K N 15004-AF106
ERHEREAE S E04261-F43082-00 Ver. 3-3.03
BlRERERE G1601A/G1602A/G1603A
2—h—HEE AN ATyt STi GDB
IV URA EJ207
=3 = 20024118 ~20054058 (£&2kC/D/E)
(AlEDEIHR] Too0F AN - FAINLTAILE— DX —
(MMIARBBERLREAE] TFY—R T ZR—IL FOERIR
" " s ARXy FEEBEICEYFAILT A ULE—DEELA 1IN VRIEE EBALE
EFTTADB=H. F— b bSATILETOFERAITETFTTLLEELY,
AKXV CDAAINTAILEA—T D2 MEHE, HEEY—OBRELATE
FtHA, EoY—OBRELIERLURILE, METLY O Y—RA v FEE
FMALTLESL,
WET DR 8%
2 ETNo. B 2 # ZF BE RN A
3-3.01 2004/11 #hi
3-3.02 2006/04 BEERXER. \—VUXMEE
3-3.03 2024/04 REHNEER

20240411 BRT (REWEE. &FH) WTvF-¥y—-ITX




BR

[ZCOIZ/ ERE  BEIZDNT S/ RBELEDFEE - 1
YA ) B A NPT RERRES 2
1. /_7)1/,{_\\/0):52&1;[,&7]”1 ............................................................... 4
2. #“‘J [\/{_\yo)ﬂyﬁ“-’— ........................................................................... 5
3. /_7)1/,\"_\\/0)7]”1 ........................................................................... 9
4. ) —=<)Ls \— \\JG)HR1;J-(-,-BJ: Utﬂﬁﬁgﬂ ................................................... 9

ErE

COEIF. HKS FAIWI—F—F Y bEBEVLEIFOEEEEILICHYNESITSTVET,
AEREREICTERAVEEE, HEZRDICRESELI-OITEKEZERA LTS,

BT TR TREXREICRESNTOWIRNEZTY ., TEICEAL TS,

AERF T ZTIRNDTHRA. L<EBLEETEREZTOTIEEL,

AE - "WRITONT

@ AREFAXRERZREICET T TV EE, BEROE=ZF~NDRBRVOEZTZRAICHLET S50
DTWEEEWEESEZRLTVWET,
AERIEEBEERBAETT . AENOERIIITHEVTLCIZELY,

PEBRXIIE=EFELN. RERGRUMFESRZMI., [EALELIEICKYZITHLBEEICOVNTEME—
PEFEZAVIRET,
AHUBIIERERNETIL/ —VIILEBAORMF TZEEICRARIATVET,

AE(F, FPEEKBEMTEIENHYETTDTAREUREREZDEEEZ CHERLEESLY,
AKERZEIMEREZED. AED-OFELGERTLHIELAHYET,

R2EDEE
AETIE., TROLSLREEZFEAL., BERADBIKRLAILEZRLTLET,

a4 EEEXIFEREN., REREFEFEZEIBNALHDEE

EEEXIIEREDN. BEZESIBBEIMEESINDEE (AB) IEXDIEDH
B EAEESNDEA

FEXPE LT, HBEEYHAREATHER SN -YIEE GIZ TERDORKIE

R UEER))

15004-AF106



IN—Y 1Rk

EE &h H=E 2 K w *
Pl | A4LH—5—07 1 ]
P2 | AANLTANLE—=IDk 1 ©5
P8 | 7R YF AL PARILLB 1 ({0 | m0p=15
PA | OYVY 1 | e
P5 | A4LT—5—ZF— No.1 1
f
P6 | AAILI—5—ZF— No.2 1 —
z T Lr—“b
PT | A4 —5—h—2 No.1 U I (e Y S
[0
P8 | A4 WY —5—k—2Z No.2 1 E% 90° -0°
PO | T7H4 K INNo.1 1 _/>
-
PIO | TF7HA K IN No.2 i L |
PI1 | T7H4 K INNo.3 1 N
¥ d
P12 | T7#4 K INNo.4 1 %
P13 | T7HA F OUT No. 1 I S N,
P14 | T7H A K OUT No.2 1 @
P15 | T7HA K OUT No.3 1 f\_‘
THA 0 E
<, \
P16 | TF7HA K OUT No.4 1 /
P17 | REREERE DHRIL - W 15 @y | =tom
P18 | +v k M4 15 =D
P19 | Ty r— M 30
P20 | ALk M6 L=20 1 @mm{) | P=1.25
P21 | v v— M6 KE 2
P22 | RFIYLT Ty v— N6 1 )

15004-AF106




EE &R £ HE 2 K w® &
P23 | 75V SHARF Yk W6 1 )
P24 | Dwv— N8FI KE 1
P25 | 7KJL k M10 L=15 4 i @ P=1.25
P26 | +w k MO 4 @
P27 | RIASLFa2—T 1 ot Egﬁmm
P28 | H—EF—J 1 15 | o
P29 | 245y F (X) 0 | ——
P30 | 245y () [/ R —
P31 | a=hLs—i 4
P32 | ERiREiEAE 1
P33 | EitHiERE i AE

_ 3

15004-AF106




1. /J—<JIL/N\—YOESMNL EMT

ERZRO BN, XY TV—DOIAFRAHFEIRNLTLES L, BT ERERERVEE
BBAEICELCLTHEEZITOTSLESLY,

(1) ZoF—hNR—%TH LTI,

(2) 282 bNUNR—RUSTI I+ TS5 ThN—FEHLTLEELY,
@) £V Iy FA—FFEESLTLEESLY,

4) T ANEHRNTLESL,

B) AAILT A NLEZ—FEHLTLIZELY,

VA TAK IS
N LIz EEXTAANIENEFTOT, IR - Z2ITMEFZHEL T EE0N,

6) £Z7AY 2y KA—FORDOFBEHEZRT 4 AID
BIRIZEDHDETYER->TL a0y, (F1-1-1)

() ElmAZIASHIEARIL FEERSN LT ESLY,
(E1-1-2)

(8) ElMBHEALITNYIELVY—N—FRAD
gy TERMALTLCESL, (B1-1-2)

(9) EEASHMERT—ZFZIMALTLEIL,
(E1-1-2)

15004-AF106



2. v MX—YOEYTIT

XXy FANR—=Y(FAM NI —F5—aF7 , 7E2IFAVERLEIB, A1 ILI —F—FR—XNa 1,
FTANIG—=F5—FHR—ZAN2, FA LT A NE—ID2 N, AZALI—L)DI—)VE, * T, T
—IR—BIZFXOCERYDEANLGTNCEEHBELTLESL,

Pl w7 L o3

[=]
P20, P21 2!
E:ii i P22, stx Jps
P31 = o

fﬁ I
] P25 x4
il P26:4

31
P31 |
‘ A L
P24 ERL L
i
- FFMILDOFNERLTVET,

T (ZFR—REICRIASILFa—TP2NH#EL ZEHERLTLVET,
T 54459 F (@) PI0)TRAAINFa—TEEET 5 LERLTLNET,

X2-1
2—1. T7H4 FOHMIT

VA AS P8 RETUTER JUE W4
AN Rt

- ETRIEIIT7THA FORAZERNETT, 2T - 999N

BREREMD T 0. AARMERE DAL e - P,

. N . - N —
FMOBEBRAITTHA FORNAIZR < & S (2#3T 17?1 41
TTLfEEEn, (B2-1-1) P (HR50)

79v4-M4
211 Fu 4

(1) RANGERZARILEN, Fv FW, Dy v
—MAZFERALT, T7HA FINNo. 1~No.4% [
DEIITHILTTLIEZEL, (K2-1-2)
(PO9x1,P10x1,P11x1,P12x1,P17x7,P18x7,P19
x 14)

15004-AF106



(2) RATFERZUARIL M, v FW, Dy ¥
—MAZEFERL T, T 754 FOUT No.1~No. 4% X
DESITHMITTLIEZELY, (F2-1-3)
(P13x1,P14x1,P15x1, P16x1,P17x8,P18x8, P19
% 16)

2—2. XA —Z5—aF7 DOEATIT
(1) &)L =M10, Fv FMOZER LT, 2-1. THIITHEI7HA K IN T 7HA4 K OUT, A/ )ILHY—5—2
T AANG—F—ZAT—Nol, AW —F—AT—N2ZRT 1 [ZRfFFLTLEEELY,
(F2-1, 12-2-1) (P1x1,P5x1,P6x1,P25x4,P26x4)

7 EnNA4 R
BITHARERAANG—FS—RTF—FAAM NI —5—a7OBFITHRAIZTEAELET,

— B2 @] FRONT

7 414 OUT

15004-AF106



(2)

)

(4)

®)

RILIMG, T iv—N6F KB XTI Tvd%
— N6, 25> o RAF Y M6EFERL T, &
AN —F5—RT—N2ZED & 5 2Rt F LT
Cf2EL, (K2-1, ®2-2-2)
(P20x1,P21x2,P22x1,P23% 1)

Ty Yy —M8A KE MIERILFEEALT.
AN —F—RT—N1ZEHD & 5 TR T
LTLfEal, (E2-1, ®2-2-3) (P24 x1)

RTAETIT7HARAFHELGEVWESIC, a7
DOWMAFFHMEZREL, KFDHZEITo>TLES
LY,

BASyT(R)E#FHRLT, T7\v oY —
NDA—FZF ALY —5—XT—N2ICEE L
TL S, (®2-2-2) (P30)

N X
‘I [=]
A Yoy

OF AINI—5—a7 ZEMEMMTIT LR, BEL
AnmbHoENESICERMAITTSESN,
RBFICEY, TAIWLI—F5—aT7HHET D
BNBHYFET,

.

t'ﬂl”]_a_xf—NO 1 »

2—3. FAINT4IWNE—TD 2 FOEBSTIT

(M

(2)

ONVIIRIVOUAANEFBSEMLTLIES
Lo (P4x1)

FANTANE—HO FORBIDEIZ, O >

JEEMFF, TEYFAUMRILEBEFERLT,

FANLTANLE =B HEIZCAALT 1 ILE—
IO RERMFTLEEL, (B2-3-1)
(P2x1,P3x1)

1t N mkgf - m)

T=45(4.6)

VA A P8

BERRET BT MO ZEUIS

P2

P3
2-3-1

CEEREAAINTAIINEZ =IO A FiBTH5EE. BRIREFHTHH L EZUER-T

(L,

N =
“I (=]
LG

@72 yF AU MRILEERFTAEE. FLYVLUFEFERALTSESL, #FFRRIZEST AL
W, MATBEICLSITI OOV TAY I OWBFESIZEITENNHY T,

15004-AF106



2—4. AAINWNY)—5—FR—XADEITIT

(1) RINASILFa—TZL=1000mmIcIT L TL =&
L, (P27)

Q2 #A4 WY —F5—FR—ZNo1l, ALY —F5—K—R
No2ICRIA SINFa—TTF&FF, 2459 T
(P EFEALTEmEEE LT a0, PTx1,
P8 x 1, P30)

@) A4 —5—F—ZAN1, ALY —F—FK— FibE S
AN2ZAAMIL T4 IILEZA—I D NEFTALILY
—_—&a— 5I\§/\
—S—a7IZERfFFLTLEEN, (K2-1, K2- B2-4-1 T
4-1)

b)) 4N —5—KR—RNo.l, ALY —F—R—
ANo2 LEERN T BT 8D MR L&, +
AN —5—hR—ZAN1, ALY —5—HK—2R
N2Z S L. BERROTSHT HHAZUE>T
(fZEly, (BE2-4-1)

VA TAK IS
YIRS, RAERY FBREOBAEERL TS,

B) AN —F—FR—RKNo, AN I —F—FKR—RAN2EZF AL T AL EZ—TD XA
—ZS—aTF7IZEfFIFTLFEEL, (P31x4)
At bvo Nem(kgf-m)
A AT AIILE—I rDIZF ER
T=38(3.9)
AN —S5—aATFTDI=FE
T=44(4.5)

7 FiInf R
CAZANY—INEAFANI—F—FR—AD T4V
TA VT DEMMFEICHATIFERLCIZELLY,
AZFUIZHLALOMARE, THENELSIZT
AT AT EFFIF TSN, P31
o I ITORIZIEAANY—F5—aTF ., A4 T«
WA= FORABERBFLTAHAILI—
—R—=AD T4 T4 T EFHFFTLLEE,

FE
OFAMILY—5—aF - AAINTAINLE—TI9 rDAZFAUEIZO—ILT—TE2FHLEGEWNTL
W, T—TRI U UREIZAYRAH, TUDUNEETEEANDY FT,
O+ ALY —F5—H—AN, A ALY —F—h—ZAN02 BRARTF 4B EIZFHLELE SICERAFITFTKL
&0, FiET2EFANI—F5—HR—KNod, AL —F—HR—RNo.2 [ZEEBLZALNLNY T 4
YT A VITDBIET AERNAHY EFT,

15004-AF106



6) A4 —F5—FHR—ZAN1, A4 NI —F—FR—AN2ART A IZFHLEWVESIZ, F45v T
(R)ZFEHALTEELTLESL, (K2-4-1) (P29)

(1) 94x¥—%#FALT, A4ILI—5—F—ZXNo1, A4 I —F5—FK—ZKN02D T FJ—X k7=
R—IL FISGEWES R IZH—FET—TE#EMFTLESL, (K2-4-1) (P28)

3./—7J)L/N\—YDOMI

(1) T7H4 FOUTORKIZELET, ¥v FA—F
FUR->TL =&y, (E3-1)

(2) T7HAFINOBKIZEDLET., 782 /AU
—ZYPWm-oTLEELY, (H3-2)

Y Y 253 [

4. ) —TILIN—YDETITH LKV IREIRER

(1) FIRDAAMILITAINE—FFAILTAIILE—T o2 MIEFIFTL S,

2 T UAFAMNEI VD UVITEEANTLEEL,

A VAG .S
cHKSHIVOUAAMILDTHFRAEZEEEDWMV-LET,

B) NyTN—DTAFRIHFERFITTLLZEL,

15004-AF106



4) T ERBL. UTOERZToTIEEL,

IO UEIDUEBRLER (VS UAAMILEEBISNCUE), AMILRBANLGE N EZHESR
LTLEEELY,

IV VERE. IV UAALLDNREEAODTWVWAINAAMILLARILST—OTHEZELTLES
LY,

cF AN —F— R—RADBMERICFEHLTULEIN &,

5) £V by FA—FERMFFTLEZEL,
6) 282 bNAUNR=RUSTI T+ TS THAN—ZRAFFTLL 0, (H4-1, EH4-2)

A NAC 4
BE. TI7HAAR AA4NI—F—aF7 ENVNR—DFHLEWNWEFRERELTLLFEEL,

Em'ﬂ \\\ms\\\\\'

X 4-1

() ZoE—AN—FBFFTLIEEL,

KEUTITERR TR, BTIKGRAZED TS FROMER] IS > THEREFEETOTESL,

— ‘]0 —
15004-AF106



Bt TvF-H4—-IX
T418-0192 FEE =L =mdb1L7181
https://www. hks—power. co. jp



OIL COOLER KIT
INSTALLATION MANUAL

Installation must be done by a professional.

Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

2 Make sure the vehicle is applicable to this kit.

PRODUCT NAME OIL COOLER KIT

PURPOSE AUTOMOBILE PARTS

PART NUMBER 15004-AF 106

MANUAL NUMBER E04261-F43082-00 Ver.3-3.03

VEHICLE SUBARU IMPREZA WRX STI (GDB)

ENGINE EJ207

MODEL YEAR 2002/11 — 2005/05

REMARKS [Separately required Parts] Brand new engine oil, oil filter and wire.

[Parts that need to be processed] Heat shield of exhaust manifold

» Please do not use it in a dirt trial because the position of the oil filter
becomes the same height as the bottom of the oil pan.

» The Qil Filter Mount of the product cannot be removed the oil
temperature or oil pressure sensor. Please use the drain bolt and oil
pressure sensor switch when removing the sensors.

REVISION OF MANUAL

Rev. Number Date Details
3-3.01 2004/11 1st Edition
3-3.02 2006/04 2nd Edition
3-3.03 2024/04 3rd Edition

Published in April, 2024 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




INDEX

NOTICE / ATTENTION / SAFETY PRECAUTIONS -+ v+ rrrrrrerrrurarenrrnaaneaaeanaen 13
PARTS LlST ............................................................................................. 14
1. MODIFICATION AND REMOVAL OF FACTORY PARTS «rrrrrerrrrrrrrereerereeeeeeaes 16
2. INSTALLATION OF KIT PARTS +:rxrrrerreersrrsunatitttta it 17
3. MODIFICATION OF FACTORY PARTS -+ vrrrerrerrerrrrrrnanrteaa e, 21
4. REINSTALLATION OF FACTORY PARTS AND CONFIRMATION ----reeereeeenes 21

INOTICE

Thank you for purchasing HKS OIL COOLER KIT. This manual assumes that you have and know how to
use the tools and equipment necessary to safely perform service operations on your vehicle. This manual
assumes that you are familiar with typical automotive systems and basic service and repair procedures.
Do not attempt to carry out the operations shown in this manual unless these assumptions are correct.
Always have access to a factory service manual. To avoid injury, follow the safety precautions contained
in the factory service manual.

ATTENTION

This manual indicates items you need to pay attention to in order to install this product safely and

lists precautions to avoid any possible damage and/or accidents.
This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after

modification and/or dismantling of this product.
This product was designed for installation on a specific factory vehicle.
The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent

instructions.

'SAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for
proper use.

WARNING Indicates risk of serious injury and/or possible death.

Ex. Damage to a vehicle, burnout, etc.)

Indicates risk of damage to people or large-scale damage to property.
CAUTION (Large-scale damage is the damage caused by a product defect.

_‘]3_

15004-AF106



PARTS LIST

No. Part Name QTY. Image Description
1 Oil Cooler Core 1 m
. . .(’“—.E@
2 Oil Filter Mount 1 ©
3 Attachment Bolt B 1 L [__i\_____,L,g, M20 P=1.5
4 O-ring 1 S
5 | Oil Cooler Stay No.1 1
f
6 Oil Cooler Stay No.2 1 =
y =
7 Oil Cooler Hose No.1 1 E&% 90° - 90°
[
8 Oil Cooler Hose No.2 1 E%E 90°-0°
9 | Air Guide IN No.1 1 _/>
.
10 | Air Guide IN No.2 1 L \
11 | Air Guide IN No.3 1 2 S
. d
12 | Air Guide IN No.4 1 %
13 | Air Guide OUT No.1 1 %
14 | Air Guide OUT No.2 1 @
15 | Air Guide OUT No.3 1 (\ﬁ
T
. . |\
16 | Air Guide OUT No.4 1 I
17 | Button Bolt M4 15 @3 | =tomm
18 | Nut M4 15 s
19 | Washer M4 30
20 | Hexagon Bolt M6 L=20 1 P=1.25
21 | Flat Washer M6 Large Diameter 2
22 | Spring Washer M6 1 )

_‘]4_

15004-AF106




PARTS LIST

No. Part Name QTY. Image Description
23 | Flange Nut M6 1 10

24 | Flat Washer M8 Large Diameter 1

25 | Hexagon Bolt M10 L=15 4 (m(mﬁl:. P=1.25
26 | Nut M10 4 D

27 | Spiral Tube 1 |
28 | Thermal Tape 1 ’? 2m

29 | Cable Tie (L) 10 R

30 | Cable Tie (M) 10 | s

31 Conical Seal 4

32 | Instruction Manual 1 '::

33 Installation Manual 1 The Book

_‘]5_

15004-AF106




1. MODIFICATION AND REMOVAL OF FACTORY PARTS

Befo_re beginning removal of the factory parts, disconnect the negative cable from the battery
tL:esr:enmiasl.instruction manual and the manufacturer’s service manual as a reference.

(1) Remove the Undercover.

(2) Remove the Front bumper and STi fog lump cover.

(3) Remove the Left front mud guard.

(4) Drain the Engine oil.

(5) Remove the Qil filter.

NOTE
Prepare a waste cloth or container to catch oil spilled when removing the union.

(6) Cut the front mudguard on the left side according
to the shape of the body side. (Fig. 1-1-1)

(7) Remove the factory bolt from the A part of the vehicle.
(Fig. 1-1-2)

(8) Remove the clip of the airbag sensor harness from the
B part of the vehicle. (Fig. 1-1-2)

(9) Remove the factory stay from the vehicle.
(Fig. 1-1-2)

_‘]6_

15004-AF106



2.

INSTALLATION OF KIT PARTS

* Make sure that there are no scratches or foreign objects on the sealing surfaces,
threads, and taper parts of the kit parts (Oil Cooler Core, Attachment Bolt B, Oil
Cooler Hose No. 1, and 2, Oil Filter Mount, and Conical Seal).

P31 N

~*=  Qil Flow Direction

|

P31

P20,P21x2
P22,P23

A part r|>
P24, Factory bolt /
Body i

LIIZT shows wrap the spiral tube (P27) on the hose
shows fix the spiral tube with the cable tie (middle) (P30)

Fig. 2-1

Body i:

P31

P31

P25x4
P26x4

2-1. Air guide assembly

NOTE

Travelling wind flows the inside of the air guide.
To reduce the air resistance, assembile it to the head
of the Button Bolt M4 should be faced inner side of

the air guide. (Fig. 2-1-1)

Assemble the Air Guide IN No. 1 to No. 4 as shown
in the Figure with the Button Bolt M4, Nut M4, and

Washer M4. (Fig. 2-1-2)

(P9x1, P10x1, P11x1, P12x1, P17x7, P18x7,

P19x14)

_17_

Fig.

Button Bolt M4

_—
/ Washer M4

—— Air Guide
(Shaded part)

\ Washer M4
Nut M4

Inside *

Outside

2-1-1

15004-AF106




(2) Assemble the Air Guide OUT No. 1 to No. 4 as
shown in the Figure with the Button Bolt M4, Nut M4,
and Washer M4. (Fig. 2-1-3)

(P13x1, P14x1, P15x1, P16x1, P17x8, P18x8,
P19x16)

2-2. Installation of Oil Cooler Core

(1) Temporarily assemble the Air Guide IN, Air Guide OUT, Qil Cooler Core, Qil Cooler Stay No.1 and 2
assembled in 2-1 with the Bolt M10 and Nut M10 to the body. (Fig. 2-1, Fig. 2-2-1)

(P1x1, P5%x1, P6x1, P25x4, P26x4)

NOTE
Fix each Air Guide and each Oil Cooler Stay inside of the Oil Cooler Core attached part.

To B part

. \\

Air Guide OUT

|

- 18 -
15004-AF106



(2) Temporally assemble the Qil Cooler Stay No.2 as
shown in the Figure with the Bolt M6, Flat Washer
M6 Large Diameter, Spring Washer M6, and Flange
Nut M6. (Fig. 2-1, Fig. 2-2-2) (P20x1, P21x2,
P22x1, P23x1)

(3) Temporally assemble the Qil Cooler Stay No. 1 as
shown in Figure with the Flat Washer M8 Large
Diameter and the factory bolt. (Fig. 2-1, Fig. 2-2-3)
(P24x1)

(4) Adjust the attached position of the core so as not
to contact the body and air guide, then tighten it.

(5) Fix the airbag sensor cable to the Oil Cooler Stay
No. 2 with the Cable Tie (Medium) (P30).
(Fig. 2-2-2)

Oil Cooler Stay No.1

CAUTION

e Please install the Oil Cooler Core without applying
excessive force when installing it to the vehicle.
It may break due to the vibrations.

2-3. Installation of Oil Filter Mount

(1) Apply engine oil to the O-ring thinly. (P4x1)

- _ Cut the contact part
(2) Attach the Oil Filter Mount to the mounting surface

with the provided Attachment Bolt B. (Fig. 2-3-1)

(P2x1, P3x1) P2
Tightening Torque N-m (kgf-m)
T=45 (4.6)

NOTE P3
Cut the contact part of the heat shield plate and
the Oil Filter Mount if they are contacting. Fig. 2-3-1

CAUTION

Use the torque wrench when tightening the Attachment Bolt.
It may lead to the breakage of the engine block when over-tightened or the oil leakage when
insufficient tightening.

— ‘]9 —
15004-AF106



2-4. Installation of Oil Cooler Hoses

(1)

(2)

Cut the Spiral Tube in length of 1000 mm
(P27)

Wrap the spiral tube to the Oil Cooler Hose No.1 and
2. Fix both ends with the Cable Tie (Medium) (P7x1,
P8x1, P30)

Temporally assemble the Oil Cooler Hoses No.1 and
No. 2 to the QOil Filter Mount and OQil Cooler Core.
(Fig. 2-1, Fig. 2-4-1)

Check the parts of the Oil Cooler Hoses No.1, No. 2,
and the heat shield plate that are in contact. Then,
remove QOil Cooler Hoses No. 1 and 2, and cut the
contacted parts. (Fig. 2-4-1)

NOTE
Leave the spot-welding parts when cutting.

Contacted part

Fig.2-4-1 Contacted part®

Attach the Oil Cooler Hoses No.1 and 2 to the Qil Filter Mount and the Oil Cooler Core. (P31x4)

Tightening Torque N-m (kgf-m)

» The union of Qil Filter Mount
T=38 (3.9)

* The union of Qil Cooler Core
T=44 (4.5)

NOTE

* Use the Conical Seal between each attachment
point of the Qil Cooler Hose fitting. Cover the
Conical Seal over the union of the Qil Filter Mount
and tighten the fittings so that it does not slip.

* When tightening the fitting, hold the hexagonal
part of the Oil Cooler Core and Qil Filter Mount.

P31

CAUTION

Do not use the sealing tape to the unions of the Oil Cooler Core and the Qil Filter Mount. The tape may

get inside and damage the engine.

Attach the Oil Cooler Hoses No.1 and 2 without contacting the vehicle's body etc. The contacting part
may break due to the application of excessive force to the Oil Cooler Hoses No.1 and 2.

_20_

15004-AF106



(6) Fix the Qil Cooler Hoses No.1 and 2 to prevent contact with the vehicle's body with the Cable Tie
(Large). (Fig. 2-4-1) (P29)

(7) Wrap the Thermal Tape to the close part of the exhaust manifold of the Oil Cooler Hose No. 1 and 2
with the wire. (Fig. 2-4-1) (P28)

3 .MODIFICATION OF FACTORY PARTS

(1) Cut the mudguard according to the shape of the Air
Guide OUT. (Fig. 3-1)

(2) Cut the mudguard according to the shape of the Air
Guide IN. (Fig. 3-2)

Cutting part[<&

4 REINSTALLATION OF FACTORY PARTS AND CONFIRMATION
(1) Install the oil filter to the Oil Filter Mount.

(2) Add an adequate amount of engine oil.

NOTE
The use of HKS engine oil is recommended.

(3) Connect the negative terminal to the battery.

-2 -
15004-AF106



(4) Start the engine and check the following.

» Ensure there is no oil leakage after idling for 3 minutes or longer.
(The temperature of the engine oil should be 75°C or higher)

+ After idling the engine, check that the engine oil is the specified amount using the oil
level gauge.

* The Oil Cooler Hose does not interface with other parts.

(5) Install the Left front mudguard.
(6) Install the Front bumper and STi fog lump cover. (Fig. 4-1, Fig. 4-2)

NOTE
Check the Air Guide, Oil Cooler Core, and Bumper are not in contact again.

[
s
Fig.4-1

(7) Install the Undercover.

* After completing the installation work, be sure to perform the confirmation work according to
"Confirmation after installation" in the Instruction Manual.

— 22 —
15004-AF106



HKS Co, Ltd.
7181, Kitayama, Fujinomiya, Shizuoka 418-0192, Japan

https:/Amww.hks-power.co.jp/en/



